Six monthly Compliance Report

For

Proposed development project at S.No. 32/5C, Pisoli, Tehsil-
Haveli, Pune

by

M/s. Advika Construction Pvt Ltd
(June to December 2024)



Point wise compliance status to various stipulations laid down by the Government
of Maharashtra as per the Environmental Clearance issued vide letter no. SEIAA-

EC-0000000450 dated 18" September 2018

On site Construction status:

1. Building A, B, D, D1, E are completed & occupancy given.

2. Building C, F are under construction.

Sr. no.

Specific Conditions (Compliance
points as mentioned in EC letter)

Reply

1.

PP to submit IOD/IOA/Concession IOD has been received and
Document/Plan Approval or any accordingly EC has been granted.
[...]
b) Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/
acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss
or for meeting the ambient noise standards, whichever is on higher side. A suitable
exhaust muffler with insertion loss of 25 dB (A) shall also be provided. The measurement
of insertion loss will be done at different points at 0.5 meters from acoustic
enclosure/room and then average.

¢) Industry should make efforts to bring down noise level due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.

d) Installation of DG Set must be strictly in compliance with recommendations of DG Set
manufacturer.

e) A proper routine and preventive maintenance procedure for DG set should be set and
followed in consultation with the DG manufacturer which would help to prevent noise
levels of DG set from deteriorating with use.

f) D.G. Set shall be operated only in case of power failure.

g) The applicant should not cause any nuisance in the surrounding area due to operation of
D.G. Set.

h) The applicant shall comply with the notification of MoEFCC, India on Environment
(Protection) second Amendment Rules vide GSR 371(E) dated 17.05.2002 and its
amendments regarding noise limit for generator sets run with diesel.

M/s.Advika Construction Pvt Ltd.,/CE/UAN No.MPCB-CONSENT-0000215093/Indus-1d.41908 (09-11-2024 Page 7 of 8
03:05:23 pm) /QMS.PO6_F01/00 9



6 Solid Waste - The applicant shall provide onsite municipal solid waste processing
system & shall comply with Solid Waste Management Rule 2016 & E-Waste (M & H)
Rule 2011.

7  Affidavit undertaking in respect of no change in the status of consent conditions and
compliance of the consent conditions the draft can be downloaded from the official
web site of the MPCB.

8 Applicant shall submit official e-mail address and any change will be duly informed to
the MPCB.

9 The treated sewage shall be disinfected using suitable disinfection method.

10 The firm shall submit to this office, the 30th day of September every year, the
environment statement report for the financial year ending 31st march in the
prescribed Form-V as per the provision of rule 14 of the Environmental (Protection)
Second Amended rule 1992.

11 The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before commissioning of the project.

This certificate is digitally & electronically signed.

M/s.Advika Construction Pvt Ltd.,/CE/UAN No.MPCB-CONSENT-0000215093/Indus-1d.41908 (09-11-2024 Page 8 of 8
03:05:23 pm) /QMS.PO6_F01/00 9



PSCAUH““ consteu chion - Enufwnmﬂemr Moltico
Nate - 14]05]2619

GElR et
| . ey wwER, wwtEm fewm |
el %. Y5, AU Hawl, HEe, |
'a“*éxoeoavaﬁ—‘i—";w;r“
- | SEIAA-EC-0000000450 faim 1¢
o EEE R0, R A, srefie wRgEm
| mﬁm,qﬁmmm
. v@wﬁeﬁm
_mm wafaw fawaes warifren
% H9w A a8 HERTE
of | HewhE ey mﬁlﬁ;: —
e vl e oqde |
| truq e,
htlps iwvew. ecmpcb in/ :

g = aﬁnmwfm

:: ) oﬁﬁ!u—!

ef 'R 32/4C, ﬁmra‘ PE g |
féii‘\ _| at"n,ﬁﬁ EU? ‘("
w,._"_‘rm' N / l/!

ga\w‘ Limes pg-no -2

v
RUBICINDIIC]

| Government of Maharashtra, Enwronment Department,
Room No. 217, 2% Floor, Mantralaya Annexe,
Mumbai 400 032 has accorded Environmental Clearance
No. SEIAA-EC-0000000450, dated 18" September 2018
: for Residential & Commercial Project of Mis. Adwk

4 | Construction Pvt.Ltd., Pune.

Copies of the Clearance letter are available with
Maharashtra Pollution Control Board & may also be seen
at website of Government of Maharashtra, Department of
Environment https:/fwww.ecmpcb.in/

Mi/s. Advika Construction Pvt, Ltd. "Advika" /
__at 8.No. 32/5C, Pisoli, Tal. Haveli, Dist. Pune. 1/
7/

/|/

L

\N{? SBEI ¥ DS EEEs bl 15TATE BANK OF IN

Branch : Maialgaon




TYTAAT : R/ ¢/8%6% 1 refyT TRt YAEYTIAT : 30/3/300%

T g Ricniaa
@) [ [c; A0 3[Ry W AT Ry [ [0

& I- | = 0

N a. gaeht, Ry, got. B : 00 - 36R3CU?

off. 3. ga1. 9iia1 of}.a10rae i3 Gors Jl. Foladl JvIUd oIS

RS IgEET WY

v % ' fomies ;. 0W/0R/044

/4

N T pn ¢ A
.{..:{&{‘I-—&\i{--. ":-';,-

¥ are T e der L ferath wrfia sl 4l yosa germll
A.A4.32 8. 0b.4®

IBRUE

IGELE G Rmy e gele acfar giear Yaub il Aisuivl

CEEEESISUICIERH
Hay 41,4, #11R1eh a1 [€.99/92/309% SR h.93/3 /IR

Ha1ay,

QYNH (AYYRI ST AN adfdvardg dd {& traer fd-1 Jeud
Ule] Affrer 4.4.33 [2.6.4 & e 3RIT Wav Yeudbedlifial 3g.03 m3 wlafas diguvll
Hqol YR edTd diebld 4ol sited iR o Gaved] Jeddbetdr Ui drad GaNl G il
sticT g Unfad ) dl uRd Rl 88| UmydradIRan R0 Golol digf ol wed ald Wlgua
AAdarydd] brdlel s el




TUTYAT : /¢ /3%0% 1l Srefw arEET YARUTEAT : 30/3 /300

e,

”\ ) gaell, TH. Ol @9 : 030 - R€R]3ICLE

sfiomua oimecers . 3l Foleel 3I0IUd SIS

I WU

o ; OLQ/OQ/?O‘M

1 3rcfam d-gaera et ab urfiar s diaa goular germll

q.4.33 &b .y

faerod]
Yy 1.3 0w, 4 @ nelled siolarR et ey Aarid uroiyder
NIRRIGICRR
dqed . UG 1 1R1d a1 [, 99/93/309% SR19 th.93/3 R
gy,

RN ﬁwm AL VIR desfquara 3 [d simgdr «ifd-r Aedd
Qe Afet 41.0.32 T db.yeh e 1T UG¥ eudbediidt ufifas drmom 3u.¢ m3
qrof] vl égwm T Attt Yol siieUTHday o - el kbl 9 i diag <l o
PRV SHredl-icr st ad i S RN arrdaracia g uroll g wnge.

P (=]

( -\

Gy
U «

‘fr'-rri T ey >~
::}‘7 g"}»! £, “T;j‘f

vy, Igr




THARANK™

PROCESS DESCRIPTION




THARANK™

TREATMENT PLANT DESCRIPTION

Sewage Treatment Plant is proposed to treat 350,000 liters per day waste water. Sewage
Treatment Plant is designed to meet the regulatory norms of Maharashtra government
consistently and efficiently.

The process design involves Physico-chemical, Biological and Tertiary treatment processes.
PHYSICAL PROCESS

Bar screen chamber, Oil & Grease removal tank, Equalization tank, Anoxic Tank

BIOLOGICAL PROCESS

Aeration Tank, Secondary Clarifier

TERTIARY PROCESS

Pressure Sand Filter & Carbon Filter

PRIMARY/PRELIMINARY TREATMENT
PHYSIOCHEMICAL PROCESS

BAR SCREEN CHAMBER
First unit of proposed STP is Inlet chamber. In this tank, Bar Screen is provided, where floatable
solid materials shall be separated and removed manually with the help of screen. Screen is

provided in this tank. Overflow from screen chamber is collected in Oil & Grease Removal tank.

OIL & GREASE REMOVAL TANK
Gravity from Bar Screen chamber to Oil & Grease removal tank where oil & grease shall be

removed manually. Over flow from this unit is collected in Equalization tank.

EQUALIZATION TANK

At Equalization tank, Jet Aerator is provided to mix and maintain homogenous effluent. With

the help of raw Sewage pump, Sewage transferred to biological treatment system i.e., Aeration
Tank.

Page 2 of 19




THARANK™

SECONDARY TREATMENT

3.2.0 BIOLOGICAL PROCESS

Secondary treatment is the biological degradation of organic material. This process converts

the organic pollutant in to harmless by-product with the help of aerobic microorganisms.

SECONDARY TREATMENT INVOLVES FOLLOWING PROCESSES
SECONDARY TREATMENT INVOLVES FOLLOWING PROCESSES
It consists of following units

l. Anoxic Tank

Il. Aeration Tank
Il Secondary clarifier

ANOXIC TANK

Anoxic processes are typically used for the removal of nitrogen from wastewater. The process of

biological nitrogen removal is known as denitrification. Denitrification requires that nitrogen be
first converted to nitrate, which typically occurs in an aerobic treatment process such as a
trickling filter or aerated suspended growth system. The nitrified water is then exposed to an
environment without free oxygen. Organisms in this anoxic system use the nitrate as an electron
acceptor and release nitrogen in the form of nitrogen gas or nitrogen oxides. A readily
biodegradable carbon source is also needed for efficient denitrification processes to occur. It
should be noted that sulfate can also be used as an electron acceptor, resulting in the formation

of hydrogen sulfide.

Page 3 of 19




THARANK™

ACTIVATED SLUDGE PROCESS

The activated-sludge process is a biological method of waste water treatment that is performed
by a variable and mixed community of microorganisms in an aerobic aquatic environment. These
microorganisms derive energy from carbonaceous organic matter in aerated waste water for the
production of new cells in a process known as synthesis, while simultaneously releasing energy
through the conversion of this organic matter into compounds that contain lower energy, such
as carbon dioxide and water, in a process called respiration. As well, a variable number of
microorganisms in the system obtain energy by converting ammonia nitrogen to nitrate nitrogen
in a process termed nitrification. This consortium by microorganisms, the biological component
of the process, is known collectively as activated sludge.

The overall goal of the activated-sludge process is to remove substances that have a demand for
oxygen from the system. This is accomplished by the metabolic reactions (synthesis-respiration
and nitrification) of the microorganisms, the separation and settling of activated-sludge solids to
create an acceptable quality of secondary waste water effluent, and the collection and recycling
of microorganisms back into the system or removal of excess microorganisms from the system.

The activated-sludge process is depending up on establishing a mixed community of
microorganisms that will remove and consume organic waste material, that will aggregate and a

concentrated sludge (return activated sludge, or RAS) for recycling.

Activated Sludge process (ASP) system comprises of aeration tank followed by secondary

clarifier. These process descriptions are as follows-

AERATION TANK

In Aeration tank organic load as BOD shall be degraded by the help of cultivated microbial
culture. Constant Mixed Liquor Suspended Solids (MLSS) will be maintained in aeration tank in
definite proportions by recycling the bio sludge trapped by the secondary clarifier. At aeration
tank jet aerators is provided to supply oxygen to micro organisms. Jet Aerators are provided to
supply the required air to nutrients as Nitrogen and phosphorous shall be added manually to
effluent at aeration tank at the ratio of BOD: N: P as 100:5:1.

Over flow from aeration tank collected to second

ary clarifier.

Page 4 of 19




THARANK™

SECONDARY CLARIFIER

Secondary clarifier separates solids from liquids through the process of gravity sedimentation.
The mixed liquor from the solids contact basins flow in to the secondary clarifier tanks through
a vertical inlet pipe. It serves as a stilling basin that promotes flocculation and settling of solids.
As flow enters the relatively large volume in the clarifier is designed to promote the settling of
solids to the bottom of the tank while allowing the clarified liquid to flow over a weir at the
perimeter of the tank. Recycling of bio-sludge from secondary clarifier will be done by sludge
recirculation pumps .

SLUDGE TREATMENT
Sludge from Secondary Settling tank shall be send to Sludge drying beds . Dewatered and dried
sludge cakes shall be used as good manure or for secured land filling.

TERTIARY TREATMENT

TERTIARY TREATMENT SYSTEM

The tertiary treatment system consists of Pressure Sand Filter followed by Activated Carbon
filter

PRESSURE SAND FILTER

The treated Sewage is pumped to Multi grade Filter to remove suspended particles, turbidity.
Multi grade filter is in MS-EP construction with top and bottom dished ends. Operation of the
Multi grade filter is Manual.

ACTIVATED CARBON FILTER
The filtered Sewage from sand filter is then taken into Activated Carbon Filter to remove the

organics, odor present in the water. Activated Carbon filter is in MS-EP construction with top
and bottom dished ends. Operation of the Activated Carbon filter is manual.

Page 5 of 19




THARANK™

STARTUP & SHUT DOWN
PROCEDURE




THARANK™

1.0 PLANT START-UP
The various units of Sewage Treatment Plant have been designed for maximum efficiency with

certain flow ranges and Sewage characteristics. Close co-ordination and control in operation of
different units are required within the limits of design. Efficient plant operation can be done only

when the operator is fully conversant with the equipment and function of each unit.

1.1 PLANT START UP WITH RESPECT OF EACH UNIT

Before starting the plant check each unit as per following instruction:

1.1.1 BAR SCREEN CHAMBER
Inspect the screen chamber for cleanliness before the Sewage is let in. In case of any particulate
matter found cleaning should be carried out. The bar screen should be fixed in the correct slot

and should be rust free.

1.1.2 OIL & GREASE TANK

Inspect the tank for cleanliness and make sure the connections to the oil scrapper mechanism
are correct. When the tank is empty operate the scrapper and check for direction of movement
and scrapping. It should be made sure that the scrapper stops at the designated level which

means the level switches are functioning properly.

1.1.3 EQUALIZATION TANK

Inspect the tank for cleanliness. Keep the discharge valve and bypass valve of blower open. Start,
run and check the blower in no load condition. If any, abnormal sound is heard stop the blower
and rectify the problem. When this process is completed Sewage can be taken till the

equalization tank. Once the Sewage starts filling inside keep running the blowers continuously.

1.1.4 AERATION TANK
The process of activated sludge is done here. Keep the discharge valve and bypass valve of
blower open. Start, run and check the blowers in no load condition. If any, abnormal sound is

heard stop the blowers and rectify the problem. Check the nutrient dosing system for proper

functioning. After all inspection aeration tank can be checked for on loading testing
1.1.5 SECONDARY CLARIFIER

Page 7 of 19




THARANK™

Inspect the tank for cleanliness and make sure the connections to the secondary Clarifier Tank
are correct. Make sure the clarifier mechanism is fixed properly. When the tank is empty operate
the secondary clarifier check for direction. Check the sludge recycling pumps for proper
functioning. Keep the discharge valve and bypass valve of sludge recycling pumps open. Make
sure the pressure gauge is fixed properly and condition is good. Check the sludge pipelines and

the sludge recycling pipelines are cleaned and fixed properly.

1.1.6 CLEAR WATER TANK
This tank is used to store the clear treated water from SST. Check the chlorine dosing pump for

proper functioning. It should be made sure that the sludge recycling pumps are functioning

properly.

1.1.7 SLUDGE DRYING BEDS
The process of sludge dewatering is done here. Visually inspect the sludge drying beds are

cleaned. Make sure the filtrate transferring pipelines are connected properly and free of debris.

6.2 START UP PROCEDURE AFTER SHORT SHUT DOWN

1. Start to take the Sewage into bar screen chamber.

2. Start all equipments, pumps and blowers.

6.3 START UP PROCEDURE AFTER LONG SHUT DOWN
. Start to take the Sewage into bar screen chamber.
. Start all equipments, pumps and instruments as per their operating procedure.
. Start the oil Scraper mechanism.
. Start the Air of equalization tank, aeration tank clear water as per standard operating
procedure.
. Slowly start Feeding in Aeration tank according to the procedure.
. Start the secondary settling tank

. Start chemical analysis of STP process.

6.4 PRE - COMMISSIONING TESTS

Page 8 of 19




THARANK™

Before a new plant is under operation it is necessary that all operation and maintenance

personnel understand the function and location of each process unit mechanical equipment and

piping. Following checkups should be made before the commissioning of the Sewage treatment
plant
e All the mechanical equipments are tested and are in good working condition, properly
lubricated.
All the tanks and piping are clean and free of debris.
All the process units and mechanical Equipments should be tested with water for the
normal operation of each unit and hydraulic system. Only after this, waste water should
be introduced to the system.
All the lights, meters, indicators, etc. are operational.